
 

 
 

 

 

 

 
 

Nutrients (N and P) recovery from thickening and dewatering sludge 

centrates of a wastewater treatment plant 

 
 

 

 

Carolina González Morales 

 

 

 

 

 

 

 

Universidad de Antioquia 

Facultad de Ingeniería 

Medellín, Colombia 

2021 

https://co.creativecommons.net/wp-content/uploads/sites/27/2008/02/by-nc-sa.png


 
 

 

 

 

 
Nutrients (N and P) recovery from thickening and dewatering sludge centrates of a wastewater 

treatment plant 

 

 

 

Carolina González Morales 

 

 

Thesis presented as a partial requirement to qualify for the title of: 

Ph. D., Environmental Engineering 

 

 

 

Adviser: 

Ph. D., Francisco José Molina Pérez 

 

External Advisors: 
[...]
6. ---. “Recuperación de Nutrientes de Las Aguas Residuales Mediante Cristalización de 

Estruvita.” I Congreso Internacional Para El Tratamiento y Reuso de Efluentes 

Industriales, APETRAMA;CITREA SAC; ITAMA SAC, 23 al 26 de septiembre de 2020, 

Lima, Perú. 



Chapter 1. Introduction and objectives.  
 

 

 

 

26 

7. González-Morales, Carolina, et al. “Nutrients Recovery (N and P) as Struvite from Digested 

Sewage Sludge Using a Continuous Crystallization.” Latin American Meetings on 

Anaerobic Digestion, vol. Chile Sess, 22th and 29th October and 5th and 12th November, 2020, 

pp. 5–8. 

8. González, C., Molina, F., Fernández, B., Camargo-Valero, M.A., Peláez, C.  The 

determination of fertiliser quality of the formed struvite from a WWTP centrate. 2nd Latin 

American and Caribbean young water professional conference. 8th-12th November 2020, 

Manizales, Colombia. 

 

1.6.2 Publications 

Peer-reviewed papers publications presented as chapters (3 and 6) of this PhD thesis, and the 

candidate PhD contribution is listed below:  

González-Morales, C., Camargo-Valero, M. A., Molina-Pérez, F. J., & Fernandez, B. (2019). Effect 

of the stirring speed on the struvite formation using the centrate from a WWTP. Revista Facultad de 

Ingeniería, 92(92), 9–17. https://doi.org/http://dx.doi.org/10.17533/udea.redin.20190518 

Author’s contribution: Experimental design and performance. Data monitoring and operation. 

Writing the paper. 

C. González, B. Fernández, F. Molina, M. A. Camargo-Valero, C. Peláez; The determination of 

fertiliser quality of the formed struvite from a WWTP. Water Sci Technol 15 June 2021; 83 (12): 

3041–3053. doi: https://doi.org/10.2166/wst.2021.162 

Author’s contribution: Experimental design and performance. Data monitoring and operation. 

Writing the paper 

 

 

 

https://doi.org/10.2166/wst.2021.162


Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

27 

Chapter 2. Nutrient mass balance (N, P) and 

recovery potential in San Fernando WWTP 

Highlights 

 The steady-state mass balance applied to the San Fernando WWTP allowed observing the nutrients 

behaviour inside the WWTP. The overall N and P mass balances present relative errors of 6.67% and 

28%, respectively. 

 The centrate recirculation represented 17% of influent TKN-N loading and 14 % of influent P loading. 

 The low concentration of orthophosphates found in the centrates (<17 mg P. L-1) could limit the 

precipitation of struvite in a conventional WWTP with secondary treatment. However, under a process 

of biological removal of P, nutrients recovery as struvite precipitation could be feasible.  

Abstract 

Recycling resources such as nutrients through recovery processes is an emerging trend in Waste Water 

Treatment Plants (WWTPs) due to environmental concerns and economic incentives. In this regard, struvite 

crystallisation is one of the most widely used methods for the simultaneous recovery of nitrogen (N) and 

phosphorus (P), suitable to produce fertilisers. This trend is still incipient in Latin America and the Caribbean 

region (LACR), where investigations on this subject are limited due to a focus on expanding sanitation coverage 

and the existence of few WWTPs with the capacity to remove nutrients. However, resource recovery approaches 

can provide benefits beyond the wastewater treatment sector, improving the sustainability of wastewater 

treatment operations and generating revenue for the utility provider. Therefore, this study evaluated the potential 

to recover nutrients as struvite in the San Fernando WWTP (Colombia), using a nutrient mass balance (N, P) 

through the plant internal liquid and sludge flows. Results show that in this conventional WWTP with secondary 

treatment, the sludge thickening and dewatering supernatant (F9 and F13, respectively) are the liquid streams 

with the highest concentration of N and P, and their recirculation represents 17 and 14% of the initial loading 

of N and P in the influent, respectively. Although the orthophosphate concentration in both centrates was 

relatively low (12.9 and 17.5 mg PO4 
3--P. L-1) and the struvite precipitation could be limited, further studies are 

required at the laboratory level to assess its technical feasibility. Besides, under the future P biological removal 

in the WWTP, struvite precipitation could represent an economically and environmentally sustainable source 

of nutrients.  

Keywords: nutrients recovery; struvite; centrate; nutrients loading 

Note: This manuscript will be submitted to a national journal. 

 Introduction  

The objectives of WWTPs have generally been the removal of carbonaceous organic matter, total 

suspended solids (TSS), chemical pollutants, excess nutrients and pathogens before disposing of the 

effluents to the environment (Tchobanoglous et al., 2015). However, recycling resources such as 

nutrients through recovery processes is an emerging goal due to environmental and economic 



Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

28 

motivations such as reducing drinking water consumption and generating revenue for the wastewater 

treatment works (Mehta et al., 2015). 

In the LACR, nutrient removal and recovery strategies in wastewater have been limited, mainly 

because 77% of the population remains without access to improved sanitation and only 20% of 

wastewater is treated (Cardoso et al., 2019; WSP, 2013). However, there is an opportunity to increase 

sanitation access by building new treatment plants and upgrading existing plants with the 

simultaneous implementation of nutrient recovery strategies in these facilities. 

The main motivations for recovering and removing nutrients from WWTP are: the reduction of 

nutrient discharges into water bodies to avoid eutrophication and human health issues (Cárdenas & 

Sánchez, 2013); the avoidance of a future shortage of phosphorus for fertiliser production in the next 

100-150 years (Mehta et al., 2015; Shu et al., 2006); and the solution of operational issues caused by 

recirculation of nutrients in WWTPs. 

In Colombia, for instance, the Porce II reservoir that receives the wastewater from the Aburrá Valley 

(Antioquia-Colombia) presents hypereutrophic conditions (P > 0.1 mg.L-1), which have generated an 

excessive increase of algae and aquatic macrophytes (Eichhornia crassipes) (Palacio et al., 2016). 

Besides, there are no policies in the country that restrict the discharge of nutrients to water bodies 

(Minambiente, 2015). However, sanitation coverage has increased, from 237 WWTP in 2004 to 682 

in 2017 (CRA, 2019), and the country plans to build new WWTP that will include removal of 

nutrients, as the San Nicolás Valley WWTP and the upgrading process in San Fernando WWTP 

(Itagui-Antioquia) with a possible process of biological N and P removal (Martínez, 2017). 

Phosphorus can be recovered as struvite (MgNH4.6H2O, MAP), hydroxyapatite (Ca10(PO4)6(OH)2, 

HAP), sewage sludge and sewage sludge ash. However, P recovery as struvite is very promising and 

preferred due to its value as agricultural fertiliser comparable in performance to commercial 

fertilisers. Struvite crystallisation also helps to reduce chemical inputs in WWTPs as it reduces sludge 

generation, handling and transport when recovered in a granular form. Struvite is a slow-release 

fertiliser, requiring less frequent applications, showing decreased nutrient loss via surface run-off and 

containing low amounts of heavy metals and pathogens (Adelagun, 2016; Doyle & Parsons, 2002).  

The recovery of nutrients as struvite has been widely studied in WWTP with Enhanced Biological 

Phosphate Removal  (EBPR) because in this type of process, more than 95% of P is transferred to the 

sludge, and about 20% of that amount appears in the centrate generated by dewatering of the digested 

sludge (Jenkins & Wanner, 2014). Unfortunately, the continuous recirculation of the dewatering 

centrate/filtrate reduces the efficiency of phosphorus removal, increases operating costs, and in some 

cases, results in increased nutrient concentrations in the final effluent (Holloway et al., 2007; Yuan 

& Kim, 2017). Also, some of these WWTPs have reported encrustation by uncontrolled struvite 

precipitation that increases pumping and maintenance cost and reduces the plant's overall capacity 

due to losses in hydraulic capacity (Fattah, 2012).  

Few studies report the recovery of nutrients through struvite precipitation from centrates in WWTPs 

without EBPR, mainly due to the lower nutrient concentration. Nevertheless, Fattah et al. (2008) 

reported over 77% of phosphate recovery by struvite precipitation from centrate with filter press of a 

secondary wastewater treatment plant, while Kumar et al.(2013) reached 83% of P removal by struvite 

precipitation from wastewater with low orthophosphate concentration (22 mg P. L-1). 

Given the importance of nutrient recovery from wastewater to improve the sustainability of WWTPs 

and the lack of research in this field in developing countries, this research aims at evaluating the 



Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

29 

potential recovery of nutrients as struvite from a conventional WWTP by developing a mass balance 

of N and P over all the plant's liquid and solid flows. 

Mass balancing applied to a conventional activated sludge WWTP allowed estimating the nutrient 

loads in all the flows of the WWTP, determining the main exit routes of nutrients, defining the 

possibility of recovering nutrients such as struvite under current and future conditions of the WWTP, 

and proposing possible modifications in the WWTP for the more significant technical feasibility of a 

recovery process. 

 Materials and Methods 

2.2.1 Description of the full-scale wastewater plant 
 

The San Fernando WWTP (SF-WWTP) is in Itagui-Colombia and is operated by the EPM group. San 

Fernando is the first secondary-type WWTP built in the country. This plant treats a mixture of 

domestic and industrial wastewater coming from a population equivalent (p.e.) of 700,000 

inhabitants, that corresponds approximately to 20% of the wastewater generated in the metropolitan 

area of the Aburrá Valley (south side: Itagüí, Envigado, Sabaneta and La Estrella municipalities) 

(Figure 7). The treated effluent discharge into the Medellin River. The WWTP started operations in 

May 2002 with an installed capacity of 1.8 m3/s. However, today the plant treats around 1.36 m3/s. 

The design load is 32.7 tons of BOD5.day-1 and 59.1 tons.day-1 of TSS and currently removes an 

average of 26.5 tons.day-1 of BOD5 and 35.1 tons. d-1 of TSS.  

SF-WWTP water line consists of a pre-treatment (screening and de-sanding), primary treatment 

(primary sedimentation) and secondary treatment by activated sludge and secondary sedimentation 

to remove organic matter. In the sludge line, the secondary sludge goes through a centrifugal thickener 

for concentration. Afterwards, primary and secondary sludges mix before anaerobic digestion (AD) 

in two digesters of 8700 m3 per unit. The digested sludge is stored and finally dewatered by 

centrifugation. The biogas generated in the anaerobic digestion process produces electricity that 

supplies an average of 30% of the plant's total electric demand. The supernatants from the sludge 

dewatering and thickening (centrates) are recirculated back to the water line before grit removal 

(Figure 8).  

Currently, SF-WWTP is being upgraded with an improvement of its primary and biological 

treatments. An anaerobic reactor will be added to the current line (Bio-P), and a new line will be 

included with a Bardenpho five stages system (Martínez, 2017). 

 



Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

30 

 

Figure 7. Location of San Fernando WWTP. Note: AMVA stands for the metropolitan area of Aburrá 

valley in Spanish. 

2.2.2 Analytical methods 

The WWTP was monitored during three intensive sampling campaigns (under three hydrological 

scenarios) since the sewerage system is of the combined type (wastewater and rainwater). The first 

set of measurements was performed during the 6th, 12th and 24th of October 2016 (matching a rainy 

season). The second set on the 2nd and 12th December 2016 (matching low rains). The third set was 

conducted on 31st January and 8th February 2017 (a dry season during La Niña conditions). 8-h time 

composite samples were taken from 15 wastewater and sludge flows identified in the WWTP (see 

Figure 8). The sampling frequency was 1.5 h.  

Components in the wastewater and sludge were measured according to standard methods (APHA, 

2017). Ammonium nitrogen (NH4–N) and total Kjeldahl nitrogen (TKN) were determined using the 

Kjeldahl method (standard code: 4500-NH3– Norg B), total phosphorus (TP) and ortho-phosphate 

(PO4
3—P) using the ascorbic acid method (standard code: 4500-P E) and nitrites using the 

colourimetric method (standard code: 4500-NO2B). The solution pH and electrical conductivity were 

measured by an IQ Scientific Instrument pH/ conductivity meter (WTW Cond 3110). In the centrates 

(flows 9 and 13), Mg2+, Ca2+, K+, Al3+, Fe+2, Ni+2, Pb+2, Cr+2 and Na+ concentrations were determined 

by atomic absorption spectrometry (Thermo Scientific iCE 300 SERIES) (SM 3111B-D). Total solids 

(TS), TSS, total volatile solids (TVS) were determined by gravimetry (SM 2540), alkalinity by 

titrimetric method (SM 2320-B), COD and BOD by closed-flow and incubation method, respectively 

(SM5220-D).  



Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

31 

 

Figure 8. Flow diagram of full-scale SF-WWTP processes. 

 

2.2.3 Mass balance calculation 

A 'steady-state mass balance was developed in the overall system (the WWTP) and the subsystems 

(pre-treatment, primary settling tanks, activated sludge, thickener, anaerobic digestion and sludge 

dewatering) as is shown in Figure 8. In the overall system, the influent is the input (flow 1), and the 

outputs are the effluent and the biosolid. An additional output could be given in N mass balance due 

to the volatilisation of ammonium; however, this was not quantified. 

According to Puig et al.(2008), phosphorus is a suitable parameter for mass balance evaluation since 

TP only follows the wastewater flows and does not leave the system via the gas phase. In this case, 

flow, TP and TKN mass balance were developed considering a stationary close system; this means 

that there is no mass transfer in the time interval studied, and there is no accumulation (Veverka & 

Madron, 1997). 

TKN and TP mass balance were calculated by multiplying the mean concentration of TKN and TP of 

the 7-sampling campaigns by average daily flow rates. Some flow rates were measured in situ (2, 3, 

4', 5, 6', 6'', 11 y 12) with an electronic flowmeter, but others were determined by the flow balance 

(1, 4, 6, 7, 8, 9, 10, 13 y 14) considering that Qin = Qout. The bypass (F5) composition was obtained 

from the mass balance between the primary settling effluent (F4) and activated sludge influent (F4'); 

meanwhile, the mixture of the centrates (F14) was calculated from the mass balance between centrates 

9 and 13. The relative error for each subsystem was calculated as a percentage of the relation between 

the difference among measured and calculated values and the measured value (nutrient loading). The 

coefficient of variation (CV), expressed as a percentage, was defined as the ratio of the standard 

deviation to the mean.  Figure 8 shows the WWTP configuration with the electronic flowmeter points 

marked with grey dots. 



Chapter 2.Nutrient mass balance (N, P) and recovery potential in San Fernando WWTP 
 

 

32 